SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Middle Channel / MASK

QPSK

16QAM

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.

Made Sweep sa Mode Sweep 6L
Count 10001 000 Count 1 006/1 000
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3.25 GHz 3211 pes 75.0 MHz/ 4.0 GHz 3.25 GHz. 3211 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHr 3530 GHz 1.000 MHz 338255 GHz -46.82 dBm -6.82dB 3,250 GHz 1530 GHz 1.000 MHz 332478 GHz 46.83 dBm 583 dB
3530 GHz 3595 GHz 1.000 Mtz 3.59193 GHz -38.88 dBm -13.88 dB 3530 GHz 3.595 GHz 1.000 iz 359354 GHz -38.83 dBm -13.83d8
3595 GHz 3605 GHz 1.000 Mtz 3.60446 GHz -38.13 dBm -13.13dB 3595 GHz 3,605 GHz 1.000 MHz 3.60446 GHz -37.85 dBm -12.85dB
3605 GHz 3614GHz 1.000 MHz 3.61396 GHz -31.33 dBm -18.33 3605 GHz 3614 GHz 1.000 MHz 3.61396 GHz -30.67 dBm -17.67 dB
3614 GHz 3615GHz 200,000 kHz 3.61500 GHz -34.16 dBm -21.16dB 3614 GHz 3615 GHz 200000 ki 3.61500 GHz -32.90 dBm -19.90 d8
3615 GHz 3635 GHz 100,000 ktz 61633 GHz 7.02 dBm 2298 dB 3615 GHz 3635 GHz 100000 kHz 3.62482 GHz 8.87 dBm -21.13dB
3635 GHz 3636 GHz 200000 kHz 3.63500 GHz -33.97 dBm -2057dB 3635 GHz 3636 GHz 200.000 ke 3.63500 GHz 3242 dBm -19.82 4B
3636 GHz 3645 GHz 1.000 MHz 363604 GHz -30.88 dBm -17.88 dB 3,636 GHz 3,645 GHz 1.000 MHz 3.63604 GHz -30.24 dBm -17.24 dB
3645 GHr 3655 GHz 1.000 MHz 364515 GHz -37.60 dBm 1260 dB 3645 GHz 3655 GHz. 1,000 MHz 3.64505 GHz -37.38 dBm 123848
3655 Gz 3720 Ghz 1.000 MHz 3.68653 GHz ~28.84 dBm 3848 3,655 Gfte 3720 GHe 1,000 Mz 3.68653 GHz -28.92 dBm 39248
3.720 GHz 4,000 GHz 1.000 MHz 3.99138 GHz -46.92 dBm 6.92dB 3720 GH 4,000 GHe 1.000 MHz 3.99045 GHz .32 dBm $.92dB
resay R sty (N T M
13:89:33 34.21.283 15:50:49  24.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e Count 1000/1 000
T
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3.35 Gz 3211 pis 75.0 M/ .0GHz || 325 GHe ipn 4.0 GH:
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 MHz 3.32478 GHz 3.250 GHz 3530 GHz 1,000 MHz 332524 GHz 46.76 dBm
3530 GHz 3595 GHz 1.000 Mtz 3.50322 GHz 3530 GHz 3595 GHz 1.000 MHz 3.59451 GHz -38.83 dBm
3.595 GHz 3,605 GHz 1.000 MHz 3.60416 GHz 3595 GHz 3605 GHz 1.000 MHz 3.60485 Gl -36.97 dBm
1605 GHz 3614 GHz 1.000 Mz 361396 GHz 3605 GHz 1614 GHz 1.000 MHz 361396 GHz -29.33 dBm
3614 GHe 3615 GHz 200,000 kHz 3.61500 GHz 3614GHz 3615 GHz 200.000 kHz 3.61500 GHz -32.00 dBm
3615 GHz 3635 GHz 100,000 kttz 3.61629 GHz 3615 GHz 3635 GHz 100.000 kHz 3.62096 Gl 7.44 d
3635 GHz 3636 GHz 200,000 kHz 3.63500 GHz 3635 GHz 3636 GHz 200,000 kHz 363500 GHz 3202 dBm
1636 GHz 3545 GHz 1.000 MHz 3.636 GHz 3,645 GHz 1.000 MHz 3.63604 Gl -29.56 dl
3645 GHz 3.655 GHz 1.000 Mtz 3645 GHz 3655 GHz. 1.000 MHz 3.64505 GHz -35.87 dBm
3655 GHz 3.720GHz 1.000 Mz 3655 GHz 3.720GHz 1.000 Mz 368653 GHz -28.96 dBm
3.720 GHz 4,000 GHz 1.000 MHz 3.997 90 GHz 3720 GHz 4,000 GHe 1,000 MHz 3.99930 GHz 46,94 dBm
weat —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Highest Channel / MASK

QPSK

16QAM

ultiView Spectru
Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.5;

2 d8

(e sa Mode Sweep 6L
Count 40001 000 Count 1000/1 000
Limis Cheed PRSS
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50 dBrr =
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHz 3530 GHz 1.000 Mz 3.32478 GHz -46.78 dBm 3.250 GHz 3,530 GHz 1.000 Mtz 3324%6&: -47.36 dBm -1.36dB
3530 GHz 3.660 GHz 1.000 Mz -38.54 dBm 3530 GHz 3,660 GHz 1,000 MHz 3.65951 GHz -37.68 dBm -12.68 dB
3,660 GHz 3670 GHz 1.000 MHz -37.91 dBm 3,660 GHz 3670 GHz 1.000 MHz 3.66975 GHz -33.82 dBm -8.82 dB
3E70GH 3679 GHz 1.000 Mz -31.41 dBm 3670 GHz 1679 GHz 1.000 MHz 3.67896 GHz -27.59 dBm 1359 dB
3679 GHz 3680 GHz 200,000 kHz -34.66 dBm 3679 GHz 3,680 GHz 200,000 kHz 3.67999 GHz -31.89 dBm -18.89 dB
3,680 GHz 3.700 GHz 100,000 kiz 6.82 dBm 3.680 GHz 3.700 GHe 100.000 kHz 3.68692 GHz 8,68 db: -21.32d8B
3.700 GHz 3701 GHz 200.000 kHz 3.70000 GHz -34.03 dBm 3.700 GHz 3.701 GHz 200000 kHz 3.70000 GHz -31.61 dBm -18.61dB
3701 GHe 3710GH: 1.000 MHz 3.70104 GHz -31.66 dBm 3701 GHz 3710 GHz 1,000 MHz 370104 GHz -21.56 dBm -14.56 dB
3.710GH 3.720 GHe 1.000 MHz 3.71015 GHz .82 dBm 3.710 GHz 3720 GHz 1.000 MHz 3.71015 GHz -37.37 dBm -12.37d8
3.720 GHz 4,000 GHz 1.000 MHz 3.96762 GHz -46.99 dBm 3720 GHa 4,000 GHe 1,000 MHz 3.59790 GHz 4673 dBm 73
ey featy ¢
16:13:33  2¢.11.2033 16:47:36 24.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e Count 1000/1 000
T
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3.25 GHz 3210 pts 75.0 MHa/ 320t 75.0 MiFiz/ $.0GH:
2 Result Summar 2 Result Summa I
3250 GHz 3530GHz 1.000 Mz 3.32524 GHz -47.37 dBm 3250 GHz 3530 GHz 1.000 MHz 3.314%5&: -47.34 dBm -1.34 d8
3530 GHz 3,660 GHz 1.000 MKz 3.65498 GHz -38.13 dBm 3.530 GHz 3660 GHz 1.000 Mz 3.61737 GHz -38.32 dBm
3660 GHz 3670 GHz 1.000 Mz 3.66936 GHz -37.69 dBm 3660 GHz 1670 GHz 1.000 MHz 3.66985 GHz -37.47 dBm
3670 GHz 3579 GHz 1.000 MHy 3.67896 GHz -30.32 dBm 3670 GHz 3679 GHz 1.000 MHz 3.67896 GHz -30.90 dBm
3679 GHe 3,680 GHz 200,000 ktiz 3.68000 GHz -33.56 dBm 3679 GHz 3680 GHz 200,000 kHz 3.68000 GHz -32.98 dBm
3680 GHz 3700 GHz 100,000 kitz 368405 GHz 7.08 dBm 3.680 GHz 3.700 Ghz 100.000 kiz 3.68145 GHz 7.11 dBm
3.700 GHz 3701 GHz 200.000 kHz 3.70000 GHz -33.99 dBm 3.700 GHz 3.701 GHz 200000 kHz 70000 GHz -31.85 dBm
3701 GHe 3710GH: 1.000 MHz 70108 GHz -31.27 dBm 3701 GHz 3710 GHz 1,000 MHz 3.70104 GHz -31.47 dBm
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz -40.41 dBm 3.710 GHz 3720 GHz 1.000 MHz 3.71005 GHz -30.09 dBm
3.720 GHz 4,000 GHz 1.000 MHz 3.99604 GHz -46.72 dBm 3720 GHa 4,000 GHe 1,000 MHz 3108812 GH:z 46,69 dBrm
Resdy Ready

10140 24.11.2003

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al-4 39 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Lowest Channel / MASK

QPSK

16QAM

Ref Level 40.00 dBim  Offset 29.50 B

Made Sweep

s6L

Count 1000/1000

RefLevel 40.00dBm  Offset 20.52 dB. Mode Sweep

6L

Count 1000/1000

Limis Cheed PRss
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3.25 GHz 3010 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3010 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
m_—l

3.250 GHe 3530 GHz 1.000 MHz 352977 GHz -45.08 dBm -5.08 dB 3.250 GHz 3530 GHz 1.000 MHz 352977 GHz 45.20 dBm 5.20d8

3530 GHz 3540GHz 1.000 Mz 3.53985 GHz -38.02 dBm -13.02 dB 3530 GHz 3580 GHz 1,000 MHz 3.53995 GHz -38.13 dBm -13.13d8

3540 GHz 3549 GHz 1.000 MHz -26.76 dBm -13.76 dB 3540 GHz 3,549 GHz 1.000 MHz 3.54878 GHz -27.44 dBm -14.44 dB

3549 GHr 3550 GHz 500,000 kHz -22.88 dBm 948 dB 3549 GHz 3550 GHz 500.000 ke 355000 GHz -27.36 dBm 143648

3550 GHz 3590 GHz 100,000 kHz 7.08 dBm -22.92 dB 3,550 GHz 3590 GHz 100.000 kHz 3.564 25 GHz 9.41 dBm -20.59 dB

3590 GHz 3591 GHz 500000 kiz -22.40 dBm -9.40 dB 3.590 GHz 3591 GHz S00.000 ke 350000 GHz -26.98 dBm -13.98d8

3591 GHz 3.600 GHz 1.000 MHz -26.22 dBm -13.22dB 3591 GHz 3.600 GHz 1.000 MHz 3.50104 GHz -26.37 dBm -13.37d8

3600 GHz 3610 GHz 1.000 Mtz 3.60005 GHz -34.08 dBm 9.08 dB 3600 GHz 3610 GHz 1.000 MKz 3.60005 GHz -33.99 dBm -8.99dB

3610GH: 3720 Gtz 1.000 MHz 3.68634 GHz -28.43 dBm -3.43 db 3610 GHz 3.720GHe 1.000 MHz 368638 GHz -28.49 dBm 34948

3.720 GHz 4000 GHz 1.000 MHz 3.99744 GHz -46.89 dBm 5.80dB 3730CH: 4.000CHe 1,000 Mix 399884 GHz /34 dBm 81 d

Redy. T Ready innananai] = S
13:23:30 10.21.383 15:59:45  28.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl

Count 10001000
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Count 1000/1 00

Limit Chee¥ PSS -
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3.25 GHz 3010 pts 75.0 MHa/ 5.06Hz || [ 335 GHz 3010 pts 75.0 MiFiz/ $.0GH:
2 Result Summar 2 Result Summa
m——l
3250 GHz 3530GHz 1.000 Mz 3.52877 GHz -45.09 dBm 3250 GHz 3530 GHz 1.000 MHz 352977 GHz -44.80 dBm -4.80 dB
1530 GHz 3580 GHz 1.000 MHz 353995 GHz -38.21 dBm 3530 GHz 3540 Gtz 1.000 MHz 353995 GHz -38.57 dBm -13.57 dB
3540 GHz 3549 GHz 1.000 Mtz -27.11 dBm 3.540 GHz 3549 GHz 1.000 MHz 354896 GHz -27.60 dBm -14.60 dB
3549 GHr 3550 GHz 500000 kHz -26.76 dBm 3549 GHz 3550 GHz 500,000 kHz 355000 GHz -28.22 dBm -15.22dB
3550 GHe 3,590 Gz 100000 kiz 7.57 dBm 3550 GHz 3,580 GHz 100.000 kHz 3.55897 GHz 7.61 dBm -22.39dB
3590 GHz 3591 GHz 500000 kiz -26.68 dBm 1590 GHz 1591 GHz S00.000 kiz 359000 GHz -27.30 dBm -14.3048
3591 GHz 3.600 GHz 1.000 MHz -25.70 dBm 3591 GHz 3.600 GHz 1.000 MHz 3.59104 GHz -26.68 dBm -13.68dB
3,600 GHz 36106GHz 1.000 Mtz -33.46 dBm 3600 GHz 3610 GHz 1.000 MKz 3.60035 GHz -34.25 dBm -9.25dB
3610GH 3.720 GHe 1.000 MHz -28.76 dBm 3610 GHz 3720 GHz 1.000 MHz 3.68634 GHz -28.95 dBm -3.95d8
3.720 GHz 4,000 GHz 1.000 MHz 3.99185 GHz -46.85 dBm 3730CH: 4,000 GHa 1,000 MHz 3199278 GHz .77 dBm 77d
Resdy
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

FR1 n48 / 40MHz / Middle Channel / MASK

QPSK

16QAM

o s oM 35208 o sy
Count 1000/1 000

RefLevel 40.00dBm  Offset 20.52 dB.

Mode Sweep
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3.25 GHz 3211 pes 75.0 MHz/ 4.0 GHz 3.25 GHz. 3211 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3.250 GHz 3530 GHz 1.000 MHz 3.32478 GHz -47.44 dBm 3.250 GHz 3.530 GHz. 1.000 MHz 332478 GHz
3530 GHe 3585 GHz 1.000 Miz 358459 GHz -37.78 dBm 3530 GHz 3585 GHz 1,000 MHz 358486 GHz
3.585 GHz 3595 GHz 1.000 Mtz 3.50475 GHz -34.89 dBm 3585 GHz 3595 GHz 1.000 MHz 3.59495 GHz
3595 GHz 3604 GHz 1,000 MHz 3,603 96 GHz -26.96 dBm 3.595 GHz 3604 GHz 1.000 MHz 3.60387 GHz
3604 GHz 3605 GHz 500.000 ktz 3. -26.68 dBm 3,604 GHz 1,605 GHz 500.000 kHz 3.60500 GHz
3,605 GHz 3645 GHz 100,000 ktz 6.74 dBm 3,605 GHz 3,645 GHz 100.000 kHz 3.61365 GHz
3645 GHz 3,646 GHz 500,000 kitz 28.00 dBm 3645 GHz 3646 GHz 500.000 kHz 3.64500 GHz
3,646 GHz 3655 GHz 1.000 MHz 3.64604 GHz -26.68 dBm 3,646 GHz 3.655 GHz 1.000 MHz 3.64604 GHz
3655 GHr 3,665 GHz 1.000 MHz 365545 GHz -38.33 dBm 3655 GHz 3665 GHz 1,000 MHz 3.65574 GHz
3665 Gz 3720 Ghz 1.000 MHz 3.68648 GHz ~28.66 dBm 3,665 Grfe 3720 GHe 1,000 Mz 368648 GHz
3.720 GHz 4,000 GHz 1.000 MHz 3.99697 GHz -46.87 dBm 3720 GHe 4,000 GHe 1,000 MHz 3.08113 GHz
Resay
168791 30317033 rissoar 201 202
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sl RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e Count 1000/1 000
T
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3.35 Gz - - 3211 ps 75.0 M/ .0GHz || 325 GHe ipn 4.0 GHz
2 Result Summa 2 Result Summa
3.250 GHe 3530 GHz 1.000 MHz 3.32478 GHz -47.49 dBm 3,250 GHz 3530 GHz 1,000 MHz 332478 GHz -47.48 dBm -7.48 dB
3530 GHz 3585 GHz 1.000 Mtz 3.583 50 GHz -37.98 dBm 3530 GHz 3585 GHz 1.000 MHz 3.58486 GHz -37.74 dBm -12.74 d8
3,585 GHz 3.595 GHz 1.000 MHz 3.59495 GHz -34.49 dBm 3.585 GHz 3.595 Gz 1.000 MHz 3.50495 GHz -34.74 dBm .74 d
1595GHz 3604 GHz 1.000 Mz 360396 GHz -26.38 dBm 3.595 GHz 3604 GHz 1.000 MHz 3.60396 GHz -27.55 dBm -1455d8
3,604 GHr 3605 GHz 500,000 kHz 3.60499 GHz -27.16 dBm 3,604 GHz 3,605 GHz 500.000 kHz 3.60500 GHz -21.72 dBm -14.72dB
3,605 Ghe 3,645 GHz 100000 kiiz 3.61613 GHz 7.32 dBm 3605 GHz 3645 GHz 100.000 kHz 3.61273 GHz 7.23 d -22.77 dB
3645 GHz 3,646 GHz 500000 kHz 3.64502 GHz 21.17 dBm 3645 GHz 1646 GHz 500.000 kfz 364501 GHz -27.97 dBm 1497 dB
3646 GHz 3.655 GHz 1.000 MHz 364613 GHz -26.43 dBm 3,646 GHz 3.655 GHz 1.000 MHz 3.64613 GHz -26.86 di -13.86 dB
3,655 Ghx 3665 GHz 1.000 Mtz .655 15 GHz -33.98 dBm 3.655 GHz 3.665 GHz 1.000 MHz 3.65505 GHz -34.50 dBm -9.50 dB
3665 GHz 3.720GHz 1.000 Mz 3.68648 GHz -28.81 dBm 3,665 GHz 3.720GHz 1.000 Mz 368648 GHz -28.57 dBm -357dB
3.720 GHz 4,000 GHz 1.000 MHz 3.99324 GHz -46.88 dBm 3720 GHe 4,000 GHe 1,000 MHz 3198672 GHz 46,78 dBm 578 dB
Resdy
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Highest Channel / MASK

QPSK

16QAM

Made Sweep saL

Count 1000/1000
1 Avg

Ref Level 40.00 dBim  Offset 29.50 B

1 Spurious Emissions

RefLevel 40.00dBm  Offset 20.52 dB.

Mode Sweep

6L

Count 1000/1000
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5 SS = I —| [0 dti ‘ Fer =
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 MHz 338301 GHz -47.49 dBm h; 250 GHz 1530 GHz 1,000 MHz 3,314%5&; 47.41 dBm E
3530 GHz 3640 GHz 1.000 Mz 3.63986 GHz -37.54 dBm 3530 GHz 3,640 GHz 1,000 MHz 3.63986 GHz -37.85 dBm
3640 GHz 3.650 GHz 1.000 MHz -34.56 dBm 3640 GHz 3.650 GHz 1.000 MHz 3.64936 GHz -34.89 dBm
3650 GHr 3659 GHr 1.000 Mz -26.93 dBm 3650 GHz 3659 GHz 1.000 MHz 3.65887 GHz -27.43 dBm
3659 GHz 3660 GHz 500,000 kHz -27.87 dBm 3,659 GHz 3,660 GHz 500.000 kHz 3.65999 GHz -28.01 dBm
3,660 GHz 3.700 GHz 100,000 kiz 6.87 dBm 3660 GHz 3.700 GHe 100.000 kHz 3.66274 GHz 8.85 dBm
3.700 GHz 3701 GHz 500.000 kHz 3.70000 GHz -27.20 dBm 3.700 GHz 3.701 GHz 500.000 kHz 3.70000 GHz -27.30 dBm
3701 GHe 3710GH: 1.000 MHz 3.70104 GHz -27.34 dBm 3701 GHz 3710 GHz 1,000 MHz 3.70113 GHz -27.85 dBm
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz -37.36 dBm 3.710 GHz 3720 GHz 1.000 MHz 3.71005 GHz -31.86 dBm
3.720 GHz 4,000 GHz 1.000 MHz 372023 GHz -45.45 dBm 3720CH: 4,000 GHe 1,000 MHz 372023 GHz 45.98 dBm
L= featy
17:37:06 20.11.2033 17:44:00 28.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e o Count 1000/1 000
T
Limit Chee¥ PRSS g -
30 dphine_sPuslous UnE aps o2 phes 30 ghioeSPURlous LNE 2 phss
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10 10 dBnr +
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3.25 GHz 3210 pts 75.0 MHa/ 5.06Hz || [ 335 GHz 320t 75.0 MiFiz/ $.0GH:
2 Result Summar 2 Result Summa I
3.250 GHz 3530 GHz 1.000 Mz 3.26747 GHz -47.59 dBm -7.59 dB 3250 GHz 3530 GHz 1.000 MHz 3.314%5&: -47.50 dBm -1.50 dB
3530 GHz 3,640 GHz 1.000 MKz 3.63931 GHz -37.70 dBm -12.70 dB 3.530 GHz 3640 GHz 1.000 Mtz 3.63986 GHz -37.78 dBm -12.78.dB
3640 GHz 3650 GHz 1.000 Mtz 3.64985 GHz -34.65 dBm -9.65 di 3,640 GHz 3650 GHz 1.000 MHz 3.64985 GHz -35.05 dBm -10.05 d8
3,650 GHr 3659 GHz 1.000 MHz 3.65896 GHz -26.52 dBm 13.62 dB 3650 GHz 3659 GHz 1.000 MHz 3.65896 GHz -27.34 dBm 1434 d8
3,659 Ghe 3,660 GHz 500,000 kiiz 3.66000 GHz -27.14 dBm 14.14 dB 3659 GHz 3660 GHz 500,000 kiz 3.66000 GHz -27.43 dBm -14.43 dB
3660 GHz 3700 GHz 100,000 kitz 3.67109 GHz 7.22 B 18d 1660 GHz 1.700 GHz 100.000 kHz 366797 GHz 7.23 dBm -22.77dB
3.700 GHz 3701 GHz 500.000 kHz 3.70003 GHz -27.59 dBm -14.59 dB 3.700 GHz 3.701 GHz 500.000 kHz 70000 GHz -28.39 dBm -15.39d8
3701 GHe 3710GH: 1.000 MHz 70113 GHz -27.18 dBm 4.18 d 3701 GHz 3710 GHz 1,000 MHz 3.70104 GHz -21.73 dBm -14.73 dB
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz -37.03 dBm 1203 dB 3.710 GHz 3720 GHz 1.000 MHz 3.71005 GHz -37.79 dBm -12.79.d8
3.720 GHz 4,000 GHz 1.000 MHz 372023 GHz -45.51 dBm -5.51dB 3720CH: 4.000CHe 1,000 MHz 2023 GHz 4553 dBm 554 dB
resay R |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

Conducted Spurious Emission

FR1 n48 / 10MHz / QPSK / CSE

Lowest Channel

Middle Channel

6L

30.0 MHz 89005 pts 4.0 GHz/ 30.0GHz
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -54.79 dBm -14.79 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz 53.99 dBm -13.99 dB
4,000 GHz 10000 Ghz 1.000 MHz 7.47477 GHz -50.49 dBm -10.49 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.03361 GHz -43.06 dBm .06 di
35,000 GHz 40,000 GHz 1,000 MHz 32.04486 GHz -47.29 dBm -7.29d8
ceary R

22:01:48 22112029

Ref Level 10.00 dBm  Offset 2052 dB Made Sweep SGL Ref Level 10.00d8m  Offset 2052 8 Mode Sweep
Count 100/100 Count 100/100
1 5 jons 1 avg || Spurious Emissions
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Bl A v vy sV i Ak Bl ey vV Yy v b e e
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30.0 MHz 59005 pts £.0GH/ 0.0 GHz | | [30.0MHz 89005 pts 4.0GH/ 0.0 GHz
2 Result Summan 2 Result Summan I
30.000 MHz 1.000 GHz 1.000 MHz 3024238 MHz -54.73 dBm -14.73 d8 30.000 MHz 1.000 GHz 1.000 MHz 3266617 MHz
1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz 53.83 dBm -13.83 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz
4,000 GHe 10,000 Ghz 1.000 MHz 7.49437 GHz 50.59 dBm -10.59 dB 4,000 GHz 10.000 GHz 1000 MHz 7.483 97 GHz
10.000 GHz 25.000 GH2 1,000 MHz 2361137 GHz -19.07 dBm -8.07d8 10.000 GHz 25.000 GH2 1000 MHz 2364981 GHz
25,000 GHz 40.000 GHs 1,000 MHz 32.047 20 GHz -47.11 dBm 71148 25.000 GHz 40.000 GHz 1.000 MHz 32.01205 GHz -47.13 dBm 7.3 dB
ceary R ]
is3i9 97.11.2023 313049 23323028
Ref Level 10.00 dBm  Offset 2052 dB Made Sweep SGL
Count 100/100
1 Avg
lous_une_ss_ogz
20 4By
SPURIOUS_LINE ABS_002
Fo Y A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 2052 dB

Ref Level 10.00dBm  Offset 2052 8

Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS 002 Line _SPUR{OUS_LINE_ABS_0g2
0 dBm 0 dBnr
-10
20 4By 20 di
30
SPURIOUS UINE ABS 002 SPURIOUS UNE |ABS 002
E w‘/\ A A | |50 SN "y
s ol
e AL P A PP ANV a AN B A BV S i e e
e . - o=
70
B 80 di
30.0 MHz 59005 pts £.0GH/ 0.0 GHz | | [30.0MHz 89005 pts 4.0GH/ 0.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 34,605 20 MHz -54.92 dBm -14.92d8 30.000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -55.07 dBm 15.07dB
1,000 GHz 3.250 GHr 1,000 MHz 321021 GHz -53.71 dBm A13.71d8 1,000 GHz 3.250 GHz 1,000 MHz 3.20093 GHz -53.96 dBm 13.96 dl
4,000 GHe 10,000 Ghz 1.000 MHz 7.49077 GHz -50.90 dBm -10.90 dB 4,000 GHz 10.000 GHz 1000 MHz 7.487 57 GHz -50.93 dBm 10.93 dB.
10.000 GH2 25.000 GH2 1,000 MHz 22.04814 GHz -19.18 dBm -818d8 10.000 GHz 25.000 GH2 1000 MHz 22.05564 GHz -49.19 dBm -9.19d8
25,000 GHz 40.000 GHs 1,000 MHz 33.49466 GHz -47.50 dBm -7.50dB 25.000 GHz 40.000 GHz 1.000 MHz 32.02283 GHz -47.49 dBm 7.49 dB
ceary R ]
14008 34112023 15:39:23 24325028
Ref Level 10.00 dBm  Offset 2052 dB Made Sweep SGL
Count 100/100
1 Avg
lous_une_ss_ogz
20 4By
SPURIOUS_LINE ABS_002
. e A
E—yry MVMW“M’\W‘W\WW e
="
30.0 MHz 59005 pts £.0GH/ 0.0 GHz
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 35,5741 MHz -54.72 dBm -14.72 dB
1,000 GHz 3.250 GHr 1,000 MHz 3.20093 GHz -54.19 dBm 14.19 dB
4,000 GHz 10000 Ghz 1,000 MHz 7.488 77 GHz -51.01 dBm 11.01d8
10.000 GHz 25,000 GHz 1,000 MHz 22.03923 GHz -43.18 dBm -9.18dB
25,000 GHz 40.000 GHs 1,000 MHz 32.01158 GHz -47.26 dBm 7.26 dB
ceary R

16:16:98 24112029

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / QPSK / CSE

Ref Level 10.00 dBm  Offset 2052 dB Made Sweep SGL Ref Level 10.00d8m  Offset 2052 8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS 002 Line _SPUR{OUS_LINE_ABS_0g2
0 dBm 0 dBnr
-10
20 4By 20 di
30
SPURIOUS UINE ABS 002 SPURIOUS UNE |ABS 002
x A SEAA G Laaas 50 M e hadad
BNV AV NS UUTIY RTY e Ve eV Caeaad JR RN STV ST Y A A T e
S e 1 1 e
70
B 80 di
30.0 MHz 59005 pts £.0GH/ 0.0 GHz | | [30.0MHz 89005 pts 4.0GH/ 0.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -54.95 dBm -14.95 d8 30.000 MHz 1.000 GHz 1.000 MHz 3363568 MHz -54.90 dBm -14.90 d8
1,000 GHz 3.250 GHr 1,000 MHz 3.20093 GHz 54.10 dBm -14.10dB 1,000 GHz 3.250 GHz 1,000 MHz 321021 GHz -53.82 dBm 13.82dB
4,000 GHe 10,000 Ghz 1.000 MHz 7.49837 GHz -50.64 dBm -10.64 d 4,000 GHz 10.000 GHz 1000 MHz 7.489 57 GHz -50.82 dBm 10.82 dB.
10,000 GHz 25000 GHz 1000 MHz 22.08986 GHz -19.01 dBm -801d8 10.000 GHz 25.000 GH2 1000 MHz 2358137 GHz -49.16 dBm -.16dB
25,000 GHz 40.000 GHs 1,000 MHz 32.00220 GHz -47.33 dBm -7.33dB 25.000 GHz 40.000 GHz 1.000 MHz 33.507 78 GHz -47.41 dBm -7.41d8.
ceary R ]
1s:5a57 38112023 163030 20,3230z
Ref Level 10.00 dBm  Offset 2052 dB Made Sweep SGL
Count 100/100
1 Avg
lous_une_ss_ogz
20 4By
SPURIOUS_LINE ABS_002
E L . Y. Ay
it M I N EUYYYY SV S T e
= 1 1
30.0 MHz 59005 pts £.0GH/ 0.0 GHz
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 3266617 MHz -54.61 dBm -14.61d8
1,000 GHz 3.250 GHr 1,000 MHz 321021 GHz 54.38 dBm 1438 dB
4,000 GHz 10000 Ghz 1,000 MHz 7.48677 GHz -50.96 dBm -10.96 dB
10.000 GHz 25,000 GHz 1,000 MHz 11.05208 GHz -46.03 dBm .03 di
25,000 GHz 40.000 GHs 1,000 MHz 32.02423 GHz -47.41 dBm 741 dB
e
113038 30212023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

Frequency Stability

Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Frequency offset (ppm) Result
50 Normal Voltage 0.2207
40 Normal Voltage 0.1655
30 Normal Voltage 1.0483
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.3862
0 Normal Voltage 0.8828
PASS
-10 Normal Voltage 0.0552
-20 Normal Voltage 0.3862
-30 Normal Voltage 0.0552
20 Maximum Voltage 0.4414
20 Normal Voltage 0.1103
20 Minimum Voltage 0.5517
Note:
1. Normal Voltage = 115 V. ; Minimum Voltage = 100 V. ; Maximum Voltage = 240 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : Al-4 46 of 46
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saronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C
From Sporton Test Report FG3N0925-03A
Conducted Output Power
M_Channel (dBm)
ANT1 QPSK 16QAM 64QAM 256QAM
10M 20.53 20.71 20.45 20.48
40M 25.47 25.43 25.64 25.60
M_Channel (dBm)
ANT2 QPSK 16QAM 64QAM 256QAM
10M 20.13 20.32 20.04 20.29
40M 25.33 25.23 25.36 25.31
M_Channel (dBm)
ANT3 QPSK 16QAM 64QAM 256QAM
10M 20.42 20.70 20.51 20.46
40M 25.46 25.22 25.45 25.56
M_Channel (dBm)
ANT4 QPSK 16QAM 64QAM 256QAM
10M 20.79 20.75 20.53 20.77
40M 25.58 25.56 25.73 25.69

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Appendix B. Test Results of Radiated Test

From Sporton Test Report FG3N0925A

B1l. Summary of each worse mode

Ant . . . .
Freq | Level Amp\Cbl @ Filter | EIRPCF | Reading | Limit | Margin
Mode | Part  Band @ Ch (MHz) | (dBm) Det Fz(:t:l:;;)r (dB) (dB) (dB) (dBuV) (dBm) (dB) Pol | Ant
Part 5G
1 9 NR M | 14500 -48.48 RMS 40.80 -45.50 0.78  -95.23 50.67 -40.00 | -8.48 H | MIMO
n48
TEL : 886-3-327-3456 Page Number : B1l-10of5
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samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

MIMO Antenna
Part 96 Mode 1

NR SA n48 40M Ch638000 106RB0O QPSK

L
ULeveI (dBm)
-10.0
-20.0
-30.0
_A0.0 PART 96 LINMIT -40
50.0 - 3
-60.0 5
-70.0
-80
FOO0 13600. 20200. 26800. 33400. 40000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: PART 26 LIMIT -48 2m 9128D-©2114-220731 Horizontal
1 SA nd8 40M Che3800e 190cRBe QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHzZ dBm dB/m dB dB dB dBuw dBm dB
1 Flae.aa -53.35 RMS 36.82 -51.96 1.11 -95.23 5@.92 -48.88 -15.35 Horizontal
2 1lavliae.ee -S54.58 RMS 39.28 -49.846 B.54 -95.23 S@.77 -48.e8 -14.58 Horizontal
3 14z25@ .88 -S@.23 RMS 4@ .94 -45.73 @.77 -95.23 49.82 -48.868 -18.23 Horizontal
4 2142a.28 -63.78 RMS I8.e4 -48.34 -9.54 -95.23 43 .37 -48.e8 -23.78 Horizontal
= 2499a@.28 -62.18 RMS zZ9.l14 -35.79 -9.54 -95.23 39.24 -4@.88 -22.18 Horizontal
(= 2856@.28 -59.77 RMS 48.556 -33.85 -9.54 -95.23 38.29 -4a.ee -19.77 Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
-50.0 2
-60.0 gfi I“
-7
-80
ToOo0 136040. 20200. 26800, 33400. 40000
Frequency (MHz)
Site T B3CHL2-HY
Condition: PART 26 LIMIT -4 3m 2120D-©2114-2308731 Vertical
1 S5A nds8 40M Che38000 10cRBO (QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 Fl4@.2@ -58.42 RMS 36.82 -51.96 1.11 -95.23 S2.85 -48.82 -18.42 vertical
2 lev7le.ae -54.82 RMS 39.28 -49.86 @.54 -95.23 S8.45 -48.88 -14.82 Vertical
3 14285882 -58.13 RMS 4. 94 -45 .73 e.77 -95.23 49.12 -48.88 -18.13 Vertical
<4 2142 .88 -63.52 RMS S8.84 -48.34 -9.54 -95.23 43 .55 -4@.88 -23.52 Vertical
=1 2499a.88 -gl.739 RM5 I39.14 -35.79 -9.54 -95.23 39.63 -48.88 -21.79 wvertical
(=1 285608 .88 -g@.24 RMS 4@.56 -33.85 -9.54 -95.23 37.82 -g8.e8 -28.24 WVertical
TEL : 886-3-327-3456 Page Number : B1-2 of 5
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samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

MIMO Antenna
Part 96 Mode 1

NR SA n48 40M Ch641666 106RB0 QPSK

M
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
3
-50.0 =
-60.0
-70.0
-80
FOO0 13600. 20200. 26800. 33400. 40000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: PART 26 LIMIT -48 2m 9128D-©2114-220731 Horizontal
1 SA nd8 40M Chedleocs 10cRBe QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHzZ dBm dB/m dB dB dB dBuw dBm dB
1 F25e.ea -57.68 RMS I7.28 -51.949 .99 -95.23 51.32 -48.e8 -17.66 Horizontal
2 128875 .88 -53.88 RMS I9.88 -49.62 B.55 -95.23 51.82 -48.e8 -13.68 Horizontal
3 14566 .88 -48.48 RMS 4a.58 -45.58 @.78 -95.23 S@e.a7 —-48.aa -8.48 Horizontal
4 i8lz25.e@ -63.58 RMS I7.98 -42.86 -9.54 -95.23 4G5.23 -48.88 -23.58 Horizontal
= 217se.ee -63.31 RMS zg.ea -39.57 -9.54 -95.23 43 .83 -42.88 -23.31 Horizontal
(= 25375.88 -61.321 RMS zZ9.15 -34.68 -9.54 -95.23 38.99 -48.ee8 -21.31 Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-50.0 = 3
-60.0
-70.0
-80
FOO0 13600. 20200. 26800. 33400. 40000
Frequency (MHz)
Site T B3CHL2-HY
Condition: PART 26 LIMIT -4 3m 2120D-©2114-2308731 Vertical
1 S5A nds8 40M Chedleoct 106RBE (QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 F2ce.ee -58.27 RMS 37.28 -51.94 @.99 -95.23 Se.71l -4e.82 -18.27 vertical
2 1la@s75.ee -53.58 RMS Z9.58 -49.62 @.55 -95.23 S1.28 -48.82 -13.58 Vertical
3 145@@.2@ -49.54 RMS 4. 858 -45.58 e.78 -95.23 49.61 -48.88 -9.54 vertical
<4 18125.@8 -63.87 RMS I7.98 -42.86 @.a8 -95.23 37.12 -4e.ee -23.87 Vertical
=1 217s@a.e8 -a3.76 RMS I8.28 -39.57 a.aa -95.23 33.84 -48.88 -23.76 Vertical
(=1 25375.88 -6l.58 RMS 39.15 -34.68 a.aa -95.23 29.18 -g48.e8 -21.58 WVertical
TEL : 886-3-327-3456 Page Number 1 B1-30of 5
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samoncas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

MIMO Antenna

Part 96 Mode 1

NR SA n48 40M Ch645332 106RB0 QPSK

40000

H
ULeveI (dBm)
-10.0
-20.0
-30.0
_A0.0 PART 96 LINMIT -40
-50.0 :
1
-60.0
-70.0
-80
TOOo0 13600. 20200, 26800, 33400.
Frequency (MHz)
Site T B3CHLI2-HY
Condition: PART 296 LIMIT -4& 2m 292128D-82114-220721 Horizontal
1 SA nd8 4eM Chgd45332 1e6RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHzZ dBm dB/m dB dB dB dBuw dBm dB
1 FIE3 .88 -56.68 RMS 36.92 -51L.74 @a.968 -95.23 52.49 -48.88 -16.68 Horizontal
2 1ie4a .88 -54.47 RMS 38.92 -49.31 B.55 -95.23 S8.58 -48.e8 -14.47 Horizontal
3 1472 .88 -S8.38 RMS 4@.686 -45.53 @.79 -95.23 45.93 -48.88 -18.38 Horizontal
4 i84a7.e2 -64.21 RMS I7.TL —-43.89 -9.54 -95.23 45.94 -48.e8 -24.21 Horizontal
= 22@39.28 -62.97 RMS z7.98 -38.85 -9.54 -95.23 42 .75 -42.88@ -22.97 Horizontal
(= 2577a.ea -52.19 RMS zo.ea -34.81 -9.54 -95.23 38.39 -48.ee -22.19 Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
3
-50.0
1
_60.0 g g l I M
-7
-80
ToOo0 136040. 20200. 26800, 33400.
Frequency (MHz)
Site 1 @3CH12-HY
Condition: PART 96 LIMIT -4& 32m 91280D0-82114-230721 Vertical
1 SA nd48 40M Ched45332 106RBE QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 F3e3.8@ -55.688 RMS 36.92 -51.74 @.96 -95.23 53.41 -4@.82 -15.68 Vertical
2 1lled4a. 22 -54.99 RMS 38.92 -49.31 @.55 -95.23 S8.83 -48.82 -14.99 Vertical
3 1472@ .28 -49.31 RMS 4@.66 -45.53 e.79 -95.23 Se.aa -4.2e -9.31 vertical
<4 184a7 .28 -64.32 RMS I7V.TL -43.89 -9.54 -95.23 45.83 -48.88 -24.32 Vertical
=1 228859 .88 -63.36 RMS 37.98 -38.85 -9.54 -95.23 42 .36 -48.88 -23.36 Wertical
(=1 2577a.ee -g2.23 RMS Ig.ea -34.81 -9.54 -95.23 38.35 -4g48.e8 -22.23 WVertical

40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samoncas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

MIMO Antenna
Part 96 Mode 1

NR SA n48 40M Ch641666 1RB1 BPSK

M
ULeveI (dBm)
-10.0
-20.0
-30.0
40,0 PART 96 LIMIT -40
-50.0 1
-60.0
-70.0
-80
30 1424, 2818. 4212 5606. 7000
Frequency (MHz)
Site B3CH12-HY
Condition: PART 96 LIMIT -4 32m 29128D-82114-238731 Horizontal
SA nd8 20M Chedless 186RBE QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m de dBe dB dBuv dBm dB
1 2793.681 -58.57 RMS 28.58 -58.2856 @.86 -95.23 73.56 -46.868 -18.57 Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LIMIT -40
-50.0
1
-60.0
-70.0
-80
30 1424. 2818. 4212, 5606. 7000
Frequency (MHz)
Site B3CH12-HY
Condition: PART 96 LIMIT -48 3m 9128D-82114-228731 Vertical
SA nd8 28M Che4ale66 186RBE QPSK
Ant AmphChb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 27979.87 -57.98 RMS 28.68 -58.32 @.87 -95.23 66.18 -42.88 -17.98 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-50f 5




samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

From Sporton Test Report FG3N0925-03A

B2. Summary of each worse mode

Ant . . — .
Freq | Level Amp\Cbl | Filter EIRPCF | Reading A Limit | Margin
Mode | Part | Band | Ch (MHz) | (dBm) Det Fz(alccl:;;)r (dB) (dB) (dB) (dBuV) (dBm) (dB) Pol Ant
Part NR
1 96 SA M | 14466 -51.03 RMS @ 40.80 -45.45 0.78 | -95.23 48.07 -40.00 | -11.03 | V | 0+1+2+3
n48
TEL : 886-3-327-3456 Page Number : B2-10of 3

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Antenna 0+1+2+3
Part 96 Mode 1

NR SA n48 40M Ch641666 106RB0 QPSK

M
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-50.0 =
-60.0 5
-70.0
-80
TOOo0 13600. 20200, 26800, 33400. 40000
Frequency (MHz)
Site T B3CHLI2-HY
Condition: PART 96 LIMIT -4& 1m SHF_©899%932 231124 Horizontal
: NR SA nd48 40M Ch64lcot 1ecRBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHzZ dBm dB/m dB dB dB dBuw dBm dB
1 F23S.@8e -53.12 RMS 37.1T -51.92 .99 -95.23 S@.87 -48.88 -15.12 Horizontal
2 lagssae.ee -S54.21 RMS 9.3 -49.81 B.55 -95.23 S58.97 -48.e8 -14.21 Horizontal
3 14466.88 -51.33 RMS 4a. 58 -45.45 @.78 -95.23 47 .77 -48.e8 -11.33 Horizontal
4 isesa.ee -65.13 RMS I7.88 -32.89 -9.54 -95.23 33.93 -48.e8 -25.13 Horizontal
= 21599.28 -66.98 RMS Z7.98 -29.58 -9.54 -95.23 29.57 -48.e8 -26.92 Horizontal
(= 25315.88 -63.26 RMS zo.le -25.29 -9.54 -95.23 28.78 -48.e8 -23.256 Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
3
-50.0 =
-60.0 =
-70.0
-80
FOOo0 13600. 20200. 26800. 33400. AQ000
Frequency (MHz)
Site 1 @3CH12-HY
Condition PART 96 LIMIT -4 1m SHF_©8993_ 231124 VWertical

: MR 5A nd48 40M Choedlest 106RBE QPSK

Ant Amph\Cb Filter Readin Limit

Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol

MH=z dBm dB/m dB dB dB dBuw dBm dB
1 F23S3 .88 -58.58 RMS I7V.1T7 -51.92 @.99 -95.23 S2.49 -4@.82 -18.58 Vertical
2 lasse. e -54.34 RMS 9.38 -49.81 @.55 -95.23 S8.84 -48.82 -14.34 vertical
= 1446682 -51.83 RMS 4. 88 -45.45 e.78 -95.23 43.87 -48.88 -11.83 Vertical
<4 lgese. e -64.99 RMS I7.88 -32.89 -9.54 -95.23 34.87 -4@.e2 -24.99 Vertical
=1 21599 .88 -66.88 RMS I7.98 -29.608 -9.54 -95.23 29.59 -48.88 -26.88 WVertical
(=1 25315.88 -g@.94 RMS I9.le -26.29 -9.54 -95.23 31.82 -a8.e8 -28.94 Vertical

TEL : 886-3-327-3456 Page Number : B2-2 of 3

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Antenna 0+1+2+3
Part 96 Mode 1

NR SA n48 40M Ch641666 106RB0 QPSK

M

Level (dBm)

-10.0

-20.0

-30.0

_40.0 PART 96 LIMIT -40

-50.0

-60.0

-0

30 1424, 2818. 4212, 5606. TO00
Frequency (MHz)

Site : B3CH12-HY
Condition: PART 9& LIMIT -4 3m 9128D-82114-238731 Horizontal
: MR SA nd8 48M Chedleot 106RBe QPSK

Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m de dBe de dBuv dBm dB
1 I3858.88 -45.86 RMS I@.58 -57.31 @.68 -95.23 T4.58 -----=- —=----- Horizontal
ULeveI (dBm)
-10.0
-20.0
-30.0
_40.0 PART 96 LIMIT -40
1
-50.0
-60.0
-70.0
-B0
30 1424, 2818. 4212. 5606. TO00
Frequency (MHz)
Site : B3CH12-HY

Condition: PART 96 LIMIT -4 3m 9120D-82114-238731 Vertical
: NR SA nd48 48M Che4l1666 185REBE QPSK

Ant AmphChb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 3I838.88 -45.96 RMS 3@.43 -57 .37 @.81 -95.23 V5.88 ------ ------— Vertical
TEL : 886-3-327-3456 Page Number 1 B2-30f3
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Appendix C. Spot Check Evaluation on 2AZUL-RS8682

Conducted power test and radiated spurious emission test configurations were selected from the worst cases
identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

RS8682 RS8682
Reference Variant .. Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
Effective Isotropic Radiated o
5G NR N48 Power 44.50dBm 45.11 dBm 0.61 Deviation (ddB) <1 dB
Radiated Spurious Emission -48.48 dBuV/m | -48.50 dBuV/m 0.02 Deviation (ddB) <3 dB
TEL : 886-3-327-3456 Page Number : ClofC3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Signal Rohde & Apr. 07, 2025~ Conducted
FSV3044 101356 10Hz~44GHz | Aug. 05, 2024 Aug. 04, 2025
Analyzer Schwarz Apr. 15, 2025 (THO2-HY)
Temperature & Apr. 07, 2025~ Conducted
Hygrometer TECPEL DTM-303B TP200886 o Mar. 03, 2025 Mar. 02, 2026
Humidity Apr. 15, 2025 (THO2-HY)
FCC 5GNR Apr. 07, 2025~ Conducted
Software Sporotn N/Ass Verl.0 NCR NCR
Test Tools Apr. 15, 2025 (THO2-HY)
Rohde & Jul. 08, 2024~ Radiation
Loop Antenna HFH2-22 100315 9 kHz~30 MHz | Feb. 23, 2024 Feb. 22, 2025
Schwarz Feb. 21, 2025 (03CH12-HY)
Rohde & Feb. 22, 2025~ Radiation
Loop Antenna HFH2-Z2 100488 9 kHz~30 MHz | Aug. 29, 2024 Aug. 28, 2025
Schwarz Apr. 16, 2025 (03CH12-HY)
CBL 6111D & -
. Jul. 08, 2024~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 37059 & 01 | 30MHz~1GHz | Nov. 03, 2023 Nov. 02, 2024
06 Nov. 01, 2024 (03CH12-HY)
CBL 6111D & -
. Nov. 02, 2024~ Radiation
Bilog Antenna TESEQ 00800N1DOIN | 35419 & 03 | 30MHz~1GHz | Apr. 04, 2024 Apr. 21, 2025
06 Apr. 16, 2025 (03CH12-HY)
SCHWARZBE Jul. 08, 2024~ Radiation
Horn Antenna BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Jul. 31, 2023 Jul. 30, 2024
CK Jul. 28, 2024 (03CH12-HY)
SCHWARZBE Jul. 29, 2024~ Radiation
Horn Antenna BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Jul. 29, 2024 Jul. 28, 2025
CK Apr. 16, 2025 (03CH12-HY)
SHF-EHF Horn| SCHWARZBE Jul. 08, 2024~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 24, 2023 Nov. 23, 2024
Antenna CK Nov. 17, 2024 (03CH12-HY)
SHF-EHF Horn| SCHWARZBE Nov. 18, 2024~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 18, 2024 Nov. 17, 2025
Antenna CK Apr. 16, 2025 (03CH12-HY)
. Jul. 08, 2024~ Radiation
Preamplifier | COM-POWER PA-103 161075 10MHz~1GHz | Mar. 20, 2024 Mar. 19, 2025
Mar. 18, 2025 (03CH12-HY)
. Mar. 19, 2025~ Radiation
Preamplifier | COM-POWER PA-103 161075 10MHz~1GHz | Mar. 19, 2025 Mar. 18, 2026
Apr. 16, 2025 (03CH12-HY)
. ) Jul. 08, 2024~ Radiation
Preamplifier Agilent 8449B 3008A02375 [1GHz~26.5GHz| May 22, 2024 May 21, 2025
Apr. 16, 2025 (03CH12-HY)
- E-INSTRUME | ERA-100M-18 Jul. 08, 2024~ Radiation
Preamplifier EC1900249 | 1GHz-18GHz | Dec. 20, 2023 Dec. 19, 2024
NT TECH LTD.| G-56-01-A70 Dec. 18, 2024 (03CH12-HY)
» E-INSTRUME | ERA-100M-18 Dec. 19, 2024~ Radiation
Preamplifier EC1900269 | 1GHz-18GHz | Dec. 19, 2024 Dec. 18, 2025
NT TECH LTD.| G-56-01-A70 Apr. 16, 2025 (03CH12-HY)
" Jul. 08, 2024~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 07, 2023 Dec. 06, 2024
Dec. 01, 2024 (03CH12-HY)
. Dec. 02, 2024~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 02, 2024 Dec. 01, 2025
Apr. 16, 2025 (03CH12-HY)
Spectrum . Jul. 08, 2024~ Radiation
Keysight N9010A MY54200485 | 10Hz~44GHz | May 13, 2024 May 12, 2025
Analyzer Apr. 16, 2025 (03CH12-HY)
EMI Test Jul. 08, 2024~ Radiation
. Agilent N9038A(MXE) | MY53290053 | 20Hz~26.5GHz | Aug. 29, 2023 Aug. 28, 2024
Receiver g (MXE) z Z| Aug Aug. 27, 2024 | 19 (03CH12-HY)
EMI Test . Sep. 09, 2024~ Radiation
. Agilent N9038A(MXE) | MY53290053 | 20Hz~26.5GHz | Sep. 09, 2024 Sep. 08, 2025
Receiver gren (MXE) z Z|>ep Apr. 15, 2025 | ©P (03CH12-HY)
WHKX12-900- . -
. L 1GHz High Radiation
Filter Wainwright |1000-15000-60 SN11 ) Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
Pass Filter (03CH12-HY)
SS
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. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
WHKX12-900- . -
. L 1GHz High Radiation
Filter Wainwright |1000-15000-60 SN11 . Mar. 12, 2025 | Apr. 16, 2025 | Mar. 11, 2026
Pass Filter (03CH12-HY)
SS
WHKX12-2700 . _
) . 3GHz High Radiation
Filter Wainwright | -3000-18000-6 SN2 ) Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
Pass Filter (03CH12-HY)
0SS
WHKX12-2700 . i
. . 3GHz High Radiation
Filter Wainwright | -3000-18000-6 SN2 ) Mar. 12, 2025 | Apr. 16, 2025 | Mar. 11, 2026
Pass Filter (03CH12-HY)
0SS
WHKX8-5872. . -
) o 6.75GHz High Radiation
Filter Wainwright | 5-6750-18000- SN2 ) Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
Pass Filter (03CH12-HY)
40ST
WHKX8-5872. . i
) o 6.75GHz High Radiation
Filter Wainwright | 5-6750-18000- SN2 . Mar. 12, 2025 | Apr. 16, 2025 | Mar. 11, 2026
Pass Filter (03CH12-HY)
40ST
HUBER + SUCOFLEX Jul. 08, 2024~ Radiation
RF Cable 803951/2 9kHz~30MHz | Mar. 06, 2024 Mar. 05, 2025
SUHNER 102 Mar. 04, 2025 (03CH12-HY)
HUBER + SUCOFLEX Jul. 08, 2024~ Radiation
RF Cable 0058/126E | 30MHz~18GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 126E Dec. 16, 2024 (03CH12-HY)
HUBER + |EMC101Y-KM- Dec. 17, 2024~ Radiation
RF Cable 240907 30MHz~40GHz | Dec. 14, 2024 Dec. 13, 2025
SUHNER KM-1000 Apr. 16 2025 (03CH12-HY)
HUBER + SUCOFLEX Jul. 08, 2024~ Radiation
RF Cable 505134/2 | 30MHz~40GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 102 Dec. 16, 2024 (03CH12-HY)
HUBER + SUCOFLEX Dec. 17, 2024~ Radiation
RF Cable 804390/2 | 30MHz~40GHz | Oct. 23, 2024 Oct. 22, 2025
SUHNER 102 Apr. 16 2025 (03CH12-HY)
HUBER + SUCOFLEX Jul. 08, 2024~ Radiation
RF Cable 803953/2 | 30MHz~40GHz | Dec. 18, 2023 Dec. 17, 2024
SUHNER 102 Dec. 16, 2024 (03CH12-HY)
HUBER + SUCOFLEX Dec. 17, 2024~ Radiation
RF Cable 804615/2 |30MHz~40GHz | Oct. 23, 2024 Oct. 22, 2025
SUHNER 102 Apr. 16 2025 (03CH12-HY)
Jul. 08, 2024~ Radiation
Hygrometer TECPEL DTM-303B TP210117 N/A Oct. 19, 2023 Oct. 18, 2024
Oct. 17, 2024 (03CH12-HY)
Oct. 18, 2024~ Radiation
Hygrometer TECPEL DTM-303B TP210117 N/A Oct. 08, 2024 Oct. 07, 2025
Apr. 16 2025 (03CH12-HY)
Control Turn Jul. 08, 2024~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Apr. 16 2025 (03CH12-HY)
Jul. 08, 2024~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Apr. 16 2025 (03CH12-HY)
Jul. 08, 2024~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Apr. 16 2025 (03CH12-HY)
) E3 Jul. 08, 2024~ Radiation
Software Audix RK-000989 N/A N/A N/A
6.2009-8-24 Apr. 16 2025 (03CH12-HY)
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